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PRIMER / PAINT ADDITIVE

About Silkcoat - 13

Silkcoat - 13 is a synthetic polymer based Primer or Paint
additive

¢ Colorless

+ 1 Ltr of Silkcoat-13 to be mixed with 10 Ltrs of Printer / Paint

+ Tested at National Testing Laboratory

Where to be Applied?

+ Interior Walls ¢ Exterior Walls
+ Wall Ceiling <+ At the stage of Putty

Advantages when mixed with Primer / Paint

¢ Algae Resistant

¢ Fungus Resistant

+ 100% Water Proofing

+ Renders 30% - 40% Extra Area Coverage
¢ Adds brightness to the wall

+ More Life time for brushes and rollers due to it’s lubrication
¢ Can be used as crack filler when mixed with white cement

Laal*®
Ch@ icals

INNOVATORS OF CONSTRUCTION CHEMICALS

Plot No 20, Sri Suyambulingam Nagar , Annex Il, Vadaperumbakkam,
Madhavaram, Chennai — 600060.
. 91-995-296-0458/91-636-937-7109




Technical Information

Nature Viscous and bonding liquid
Color Colorless

Odor Odorless

pH Neutral (7-8)

Banned Chemicals Nil

Toxic Chemicals Nil

Active Ingredients Proprietary & Synergistic combination of Imported Chemicals

Solubility Easily soluble in water



Technical Information

SILKCOAT-13 can only be used for all kinds of water based

Usage Primer and Paint without altering the quality of paint or
primer.

Packing 500 m.l. packed in HDPE containers

Expiry 12 Months from the date of manufacturing

Shelter Normal Shed

1 Liter to 3 Liters of SILKCOAT-13 for 20 Liters of Primer,

bosage Emulsion and Acrylic paint
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